
ClearCove Organics Harvester 
Demonstration at the Ithaca Area 

Wastewater Treatment Facility
Final Report

June 2015	 Report Number 15-22



NYSERDA’s Promise to New Yorkers: 
NYSERDA provides resources, expertise,  
and objective information so New Yorkers can 
make confident, informed energy decisions.

Mission Statement:
Advance innovative energy solutions in ways that improve New York’s economy and environment.

Vision Statement:
Serve as a catalyst – advancing energy innovation, technology, and investment; transforming  

New York’s economy; and empowering people to choose clean and efficient energy as part  

of their everyday lives.



 

ClearCove Organics Harvester Demonstration  
[...]
b Puig, S. "The Effect of Primary Sedimentation on Full-Scale WWTP Nutrient Removal Performance. 

" Water Research, 2010, 3375-384. 
c Average No – Chemical removal: Ithaca NY, Nott Road (Albany County NY), Macedon, NY, Oneida  

County NY WWTF’s 

 

S.2.2 Pilot Digester and BMP Testing Performance 

As previously stated, the benefits of biogas generation from OH sludge were validated using pilot 

digesters and corroborated using BMP testing. Pilot digester results showed that the OH sludge produces 

over two times the methane yield of the facility’s primary sludge per pound of VS fed to the digester, and 

per pound of VS destroyed in the digester. This increased yield combined with the enhanced capture of 

VSS in the OH will contribute to the increased methane projections later in the report. Figure S-2 

compares the methane yield between the two sludge types from the conventional and OH.  

S-4 



 

Figure S-2. Pilot Digester and BMP Methane Yield Comparisons 

Error bars in the above graph represent the 95% confidence interval. 

Factors that contribute to the increased methane yield of the enhanced primary sludge are: 

• Enhanced capture of colloidal particles in the OH unit.  
• Higher BOD concentration of the OH sludge. 
• Reduced particle size of the enhanced primary sludge versus Ithaca’s conventional primary 

sludge. 1,2 
• Higher available organic concentration using the sludge cleaning and enhancement process 

(SCP), releasing trapped organics. 
• IAWWTF’s poor thickener performance creates high solids streams recirculating to primary 

clarifiers. 

These factors are discussed more in Section 5.  

1  Palmowski, L.M. and J.A. Muller, “Influence of the size reduction of organic waste on their anaerobic digestion,” 
Water and Technology, IWA Publishing 

2  Izumi, Kouichi, Yuki Okishio et al., “Effects of particle size on anaerobic digestion of food waste,” International 
Biodeterioration & Biodegradation  

4.4 4.1 6.6 8.4 
13.4 

28.3 

0 

5 

10 

15 

20 

25 

30 

35 

40 

BMP Pilot BMP Pilot 

IAWWTF  
Primary Sludge  

(IPS) 

CCS  
Enhanced Primary Sludge  

(EPS) 

Yi
el

d 
(s

cf
/l

b)
   

Applied (scf methane/lb fed)  Destructive (scf methane/lb VS destroyed)  

S-5 

                                                           



 

S.2.3 Positive OH Operations Projected at IAWWTF 

There are positive expectations for installing full-scale OH technology at the IAWWTF. Calculations 

from the OH pilot revealed the new mass and energy balances would be improved at the facility.  

The OH achieved 67% BOD removal rate compared to the average 30% by a conventional primary 

clarifier. Should a full-scale OH system be installed at the IAWWTF and extrapolating from the data 

collected during the demonstration, it is calculated that the increase in BOD removal could reduce 

aeration energy consumption by 52%, as shown in Figure S-3. The facility could completely turn  

off one of its aeration blowers which otherwise would run around the clock. This change correlates  

to a minimum of $56,000/year in energy savings ($.095 kWh) to the IAWWTF.  

Figure S-3. Calculated Aeration Energy Impact 

The scenarios illustrated in Figure S-4 and discussed in further detail later the report in regards to facility 

energy impacts are as follows: 

• Current IAWWTF from Plant Residuals – The current conventional IAWWTF process.  
• OH w/ IAWWTF Current Thickener – The OH installed with the IAWWTF’s current thickener 

still in place.  
• OH w/ SCP – The OH installed as well as the SCP in place of the IAWWTF gravity thickener. 

The SCP would provide the thickening as well as the conditioning of the sludge to provide an 
improved sludge to the anaerobic digester.  

3,100 
1,500 

0 

500 

1,000 

1,500 

2,000 

2,500 

3,000 

3,500 

Existing EPT 

Ca
lc

ul
at

ed
 A

er
at

io
n 

En
er

gy
 

Co
ns

um
pt

io
n 

(k
W

h/
da

y)
 

-52% 

S-6 



 

When installed at full scale, the ratio of primary to secondary sludge will shift due to the enhanced 

capture of solids in the OH system demonstrated through the total suspended solids (TSS) and volatile 

suspended solids (VSS) removal rates. As shown in Figure S-4 and Table S-2, the increased primary 

sludge volume in combination with the increased methane yield of the enhanced primary sludge as 

extrapolated from the demonstration data are expected to result in the plant producing 260 - 520% more 

methane from its primary sludge.  

Figure S-4. Calculated Methane Generation from Only Primary Sludge 

Table S-2. Calculated Impact of Methane Generation from Primary Sludge  

PARAMETER Existing OH with 
Current 

Thickener 

OH with 
SCP 

Volatile solids loading (lb/day) 8,700 11,000 9,000 

Methane generation (cu.ft/day) 35,700 93,600 184,600 

 

The methane generation from the current plant residuals came from historical plant biogas data. The 

methane generation values of the OH scenario were calculated using the 28.3 scf CH4/lb VS destroyed as 

found in the pilot digester results shown in Figure S-2, as well as the VSS capture of 85% as collected by 

the OH pilot shown previously in Table S-1. It was calculated that this additional methane generation 

should allow the facility to generate 4.0 - 7.0 GWh/year. 

0 

50,000 

100,000 

150,000 

200,000 

Current IAWWTF from Plant 
Residuals  

EPT w/ IAWWTF Current 
Thickener 

EPT w/ SCP 

Ca
lc

ul
at

ed
 G

as
 Q

ua
nt

ity
 (s

cf
d)

  

+260% 

+520% 

S-7 



 

The IAWWTF currently doses 50-100 GPD of ferrous chloride at the front of the plant and 400-500 GPD 

of ferric chloride in its Actiflo process for phosphorus polishing, With the installation of the OH, this 

chemical usage would not be increased; instead, the 500 GPD of ferric chloride would be dosed through 

the OH at the front of the facility. This would potentially offset the need for the additional 50-100 GPD  

of ferrous sulfate being added now. The cost to the facility would remain the same with potential for 

being less if the ferrous sulfate use is eliminated.  

S.2.4 Future Energy Impact 

The calculated energy reduction benefits together with the calcuated increased energy production 

potential enabled by installation of a full-scale OH system could bring the IAWWTF not only into a  

net-zero energy position, but to net positive, where the facility generates more energy than it consumes 

onsite. It was calculated that with the installation of a full-scale OH system, the IAWWTF would move 

from consuming approximately 1.1 GWh/year, to generating between 1.25 – 4.35 GWh/year more than it 

consumes, as illustrated in Figure S-5.  

Figure S-5. Calculated IAWWTF Net Energy Balance 

Refer to Table 14 for details and Appendix H for calculations. Visit 
https://www.youtube.com/watch?v=sSZIjl0sypQ to see a video of ClearCove NYSERDA Demonstration 
Project at IAWWTF.  

 (1.10) 

 1.32  

 4.32  

-2 

-1 

0 

1 

2 

3 

4 

5 

IAWWTF Current EPT w/ Current IAWWTF 
Thickener 

EPT w/ SCP 

GW
H/

YE
AR

 

+320% 

S-8 



 

1 Introduction 
The purpose of this NYSERDA-supported project was to assess the energy reduction and energy 

production benefits of the ClearCove Inc. Organics Harvester (OH) technology. In addition,  

plant-wide impacts were calculated based on a future installation of a full-scale OH system.  

The primary partners in this project were ClearCove, the Ithaca Area Wastewater Treatment Facility 

(IAWWTF), and O’Brien & Gere Engineers. 

The primary goals of this project were to demonstrate that the: 

• Majority of wastewater organics (i.e., BOD5 could be removed by the OH technology at the 
primary treatment stage. 

• Removal of the majority of the organics at the primary treatment stage should lead to reduced 
energy requirements for subsequent activated sludge secondary treatment. 

To accomplish these goals, ClearCove worked with O’Brien & Gere Engineers and the IAWWTF to 

implement a pilot system that included the ClearCove OH, sludge cleaning and enhancement process 

(SCP), and pilot anaerobic digesters. 

1.1 Ithaca Area Wastewater Treatment Facility (IAWWTF) 

The IAWWTF was constructed in 1987, is permitted to treat 13.1 million gallons per day (MGD), 

receives an average flow of 6.5 MGD, and has the capacity to treat a maximum storm flow of 28 MGD 

(Figure 1). The liquid treatment train consists of an influent building with coarse mechanical bar screens, 

primary clarifiers, activated sludge secondary treatment, secondary clarification, a high rate ballasted 

flocculation clarifier to reduce phosphorus loading to Cayuga Lake, and disinfection. The solids treatment 

train consists of primary and secondary sludge from the respective clarifiers, along with backwash from 

tertiary clarification are combined in the gravity thickener prior to anaerobic digestion and then pressed. 

Ithaca has separate storm and sewer collection systems. The IAWWTF is fed primarily residential 

wastewater as there is little industry in the area. The facility is affected by infiltration and inflow  

during storm events with flows increasing from 6.4 MGD to 20+ MGD.  

1 



 

Figure 1. Aerial View of IAWWTF Site 

The wastewater entering the IAWWTF is impacted by the local college sessions, storm events, and 

periodic discharges from waste haulers into the Influent Building (IB). On occasion, the facility returns 

tank cleaning and process drain liquids to the IB for reprocessing through the plant. As the demonstration 

was performed at a fully operational wastewater treatment facility, these types of real-world scenarios 

were expected but did not affect the OH performance. The IAWWTF is currently concluding an extensive 

plant improvement program that included upgrades to its anaerobic digesters, aeration diffusers and 

blowers, anaerobic digester gas (ADG)-fueled electric generators, and a food waste receiving facility,  

all with the purpose of bringing the plant closer to net-zero energy consumption.   

2 



 

1.2 Organics Harvester Technology 

The ClearCove OH is a physical/chemical process that removes the majority of organics and solids at the 

head of the wastewater treatment plant. The OH performs flow equalization, grit and inorganic removal, 

gross solids separation, ultrafine screening, fiber removal, FOG removal and primary clarification in a 

single process and tank, rather than the conventional method of separate steps and multiple pieces of 

equipment. By removing the organics at the head of the wastewater treatment plant, it reduces the  

organic load going downstream to secondary treatment. In turn, this process reduces the energy required 

to convert the organics to biomass and CO2, and increases the amount of primary sludge sent to the 

anaerobic digester for biogas generation. The redirection of high value organics generates methane in an 

anaerobic digester. Figure 2 provides an illustration of the change in primary treatment offered by the OH. 

1.3 Sludge Cleaning and Enhancement Process 

The raw sewage is pumped into the OH tank, which performs grit removal, screening, and flow 

equalization in the same tank. This process results in the capture of solids that are not desirable to feed to 

the digester. As part of the ClearCove OH, the SCP is used to provide conditioned sludge directly to the 

digester while removing the grit, fiber, hair and large solids from the lower volume solids which are steps 

performed by larger liquid stream bar racks, screens, and grit removal equipment. 

The SCP is a sludge processing and “cleaning” technology that mechanically removes the larger 

inorganics (trash, hair, etc.) from sludge captured in the influent feed system (IFS) and main chamber  

of the OH. At the same time, it shears the encased organics to increase the organic concentration of the 

sludge and reduce particle size. This step increases the capacity of the anaerobic digester by removing 

trash from the sludge and by raising the production and rate of biogas generation of the sludge produced 

with higher organics. More details and images of the SCP are included in Section 3. 

3 



 

Figure 2. Schematic Showing OH Process Train Versus Conventional 

4 



 

2 Description of Project 
To achieve the project goals, as well as to address several site-specific questions, the following were 

evaluated during the course of the project: 

• Aeration energy savings as a result of the enhanced BOD removal. 
• Biogas generation increase as a result of the enhanced primary sludge captured.  
• Relative capacity increase of the digester as a result of the increased sludge biodegradability  

and the improved inorganic removal by the sludge classifying press. 
• Sludge processing impact as a result of higher percent solids value of the ClearCove sludge  

and the improved ratio of primary to secondary sludge. 
• Chemical cost impact of the new process in comparison to the current chemical usage of the 

IAWWTF.  

This work was accomplished by two groups. O’Brien & Gere designed, installed and provided operational 

oversight of the pilot digesters; evaluated the pilot digester performance; analyzed the gas generation 

data; and performed the energy reduction and energy generation calculations for the IAWWTF. The firm 

designed 350-gallon digesters to simulate the full-scale IAWWTF digesters, mirroring their loading, pH 

and temperature. ClearCove provided the pilot OH, pilot SCP, thickening tanks used on the post-SCP  

and IAWWTF primary sludge; operated the OH, SCP, pilot digesters and BMP unit; performed internal 

process testing for control and optimization sample collection for certified laboratory testing; maintained 

the pilot equipment; and coordinated plant activities with the IAWWTF.  

The OH 24,000-GPD unit operated 24 hours per day for six months at the IAWWTF with minimal 

shutdown over the course of the project. The OH unit operated to generate sludge, which was then 

conditioned by the SCP and fed to the pilot digesters and BMP experiment. A 900-gallon tank, utilized  

to collect OH sludge, limited the OH treatment capacity to an average of 12,000 GPD, which prevented 

accumulating too much sludge and potentially displacing decant.  

This demonstration was conducted from April to October 2014. During this time frame, the IAWWTF 

flow and organic loads were influenced by several colleges being out of session during the summer. A 

new solids waste facility also came online in mid-summer while periodic loads from liquid waste haulers 

were discharged into the headworks building prior to the pilot’s influent feed pumps.  

5 



 

3 Description of System 
The entire pilot system consists of the OH unit, SCP unit, BMP unit, and four pilot-scale anaerobic 

digesters. The OH unit receives and treats the raw sewage. The sludge captured in the OH is sent to a 

holding tank and then to the SCP for conditioning. After the sludge has been processed by the SCP, it is 

sent to a thickening tank to up to 3% solids. After the thickening tank, the sludge is transported to the  

feed tanks of the two pilot digesters and BMP unit. A simple schematic of the system is illustrated in  

Figure 3. 

Figure 3. OH Pilot System Schematic 

Visit http://clearcovesystems.com/the-idea/settling-system-design/ to see an animation of the ClearCove 
OH process. 

Visit https://www.youtube.com/watch?v=sSZIjl0sypQ to see a video of the pilot system at the IAWWTF. 

IAWWTF 
Sludge 

Thickening 
Tank 

Influent 

Influent 
ClearCove OH 

ClearCove OH 
Sludge 

ClearCove SCP 
1 2 3 4 

IAWWTF 
Primary 
Clarifier 

Mini-Digesters 

ClearCove OH Sludge 

 

300 Gal 
Thickening Tank 

900 Gal Holding Tank 

I fl t 
Trash/Inorganics 

Coagulant/Polymer 

 

6 

http://clearcovesystems.com/the-idea/settling-system-design/
https://www.youtube.com/watch?v=sSZIjl0sypQ


 

3.1 OH Pilot  

The pilot OH unit (shown in Figure 4 and Figure 5) has a capacity up to 24,000 GPD, has two IFSs that 
[...]
The sludge from the OH unit was tested for COD concentration before and after it was 
processed through the SCP. Results, as shown in Section 5.2, showed that the COD 
concentration increased by double after processing by the SCP, confirming the hypothesis that 
the SCP increases the concentrations of organics. This increase in organics is attributed to the 
shearing of encased organics, allowing for the trapped organics to be released into the sludge. In 
addition, the SCP’s removal of inerts (trash) from the enhanced primary sludge could be 
expected to be a contributing factor to the higher destructive yield compared to typical primary 
sludge.  

• The IAWWTF also experienced problems with its thickener during the demonstration 
period resulting in a high solids concentration overflow to be recirculated to the head of 
the primary clarifiers – The solids recirculated to the clarifiers would include both primary 
sludge and WAS. This WAS being recirculated and consequently co-settled in the primary 
clarifiers with the IAWWTF primary sludge could potentially have contributed to a lower 
methane yield of sludge collected from the primary clarifiers.  

The VS reductions achieved by the pilot digesters as shown in Table 7 are low relative to the full-scale 

digester due to the shorter detention time of the pilot-scale digesters versus the full-scale digester. 

For more detailed data on the pilot digesters operation, see Appendix E. 

3  Palmowski, L.M. and J.A. Muller, “Influence of the size reduction of organic waste on their anaerobic digestion,” 
Water and Technology, IWA Publishing 

4  Izumi, Kouichi, Yuki Okishio et al., “Effects of particle size on anaerobic digestion of food waste,” International 
Biodeterioration & Biodegradation  

55 

                                                           



 

6 Data Quality 

6.1 Pilot Digesters 

Three critical parameters were the specific focal points in this experiment to ensure the results of the 

digester pilot were dependable: 

• Total Solids. 
• Volatile Solids. 
• Biogas Generation. 

6.1.1 Total Solids and Volatile Solids 

To maintain the target loading rate to the pilot digesters, % TS and % VS analyses were performed 

multiple times per week. Due to the two-week time frame to receive results from the third-party 

laboratory, the TS and VS analyses were performed in IAWWTF’s on-site laboratory. To ensure the 

accuracy of the pilot digester loading, samples were also sent to the third-party laboratory to verify the 

results from on-site testing. Figure 37 and Figure 38 show the TS and VS concentrations measured at both 

the plant and the third-party laboratory for each feed tank (FT) and pilot digester (PD). The numbers in 

white indicate the average TS or VS concentration while the black bars indicate the 95% confidence 

interval range for the data set. It can be seen that the results from the on-site testing and lab were tightly 

grouped and similar.  

Figure 37. Total Solids Concentration – Plant and Lab Comparison  

Error bars represent 95% confidence interval range. 

2.3 

1.6 
2.0 

1.7 1.9 
1.6 

2.0 
1.4 

2.4 2.2 
1.8 

2.1 
1.8 1.5 

1.8 1.8 

0.0 

0.5 

1.0 

1.5 

2.0 

2.5 

3.0 

FT-1 PD-1 FT-2A PD-2A FT-3 PD-3 FT-4/2B FT-4/2B 

%
 T

ot
al

 S
ol

id
s 

IAWWTF Plant Lab  Third Party Lab  

56 



 

Figure 38. Volatile Solids Concentration – Plant and Lab Comparison  

Error bars represent 95% confidence interval range. See Appendix G for more detail on TS and VS data. 

6.1.2 Biogas Generation 

To validate the biogas generation benefits of the OH sludge, two methods were used to measure the 

amount of methane generated by the sludge, the continuous flow pilot digesters (PD) and batch 

biochemical methane potential (BMP) testing. The methane yield from the OH sludge is compared to  

the methane yield from the IAWWTF primary sludge as shown in Figure 39. 

Figure 39. Pilot Digester and BMP Biogas Results Comparison 

Error bars represent 95% confidence interval range. 

65 58 
71 

63 
74 

65 
74 

65 65 
57 

68 60 
72 

61 
72 

63 

0 

10 

20 

30 

40 

50 

60 

70 

80 

FT-1 PD-1 FT-2A PD-2A FT-3 PD-3 FT-4/2B FT-4/2B 

%
 V

ol
at

ile
 S

ol
id

s 

IAWWTF Plant Lab  Third Party Lab  

4.4 4.1 6.6 8.4 
13.4 

28.3 

0 

5 

10 

15 

20 

25 

30 

35 

40 

BMP Pilot Digester BMP Pilot Digester 

IAWWTF  
Primary Sludge  

(IPS) 

CCS  
Enhanced Primary Sludge  

(EPS) 

Yi
el

d 
(s

cf
/l

b)
   

Applied (scf methane/lb fed)  Destructive (scf methane/lb VS destroyed)  

57 



 

The height of the columns in Figure 39 indicate the average value from all the demonstration results and 

the black, vertical bars indicate the range of the 95% confidence interval for the population mean. For  

the IAWWTF primary sludge, the BMP testing had an average applied yield of 4.4 scf methane/lb VS fed, 

and the pilot digester showed an applied yield of 4.1 scf CH4/lb VS fed. The average applied yield for  

the OH sludge was 6.6 scf CH4/lb VS fed from the BMP testing and 8.4 scf CH4/lb VS fed from the pilot 

digesters. The applied yields between the BMP and pilot digester tests are shown to be statistically similar 

as their 95% confidence intervals are overlapping with one another, indicating that there is a high 

probability that the average from the sample population will be the same. The applied yield between  

the two sludges are statistically different from each other because the 95% confidence intervals do  

not overlap. 

Figure 39 also indicates the destructive yield (scf CH4/lb VS destroyed) from the pilot test results.  

The 28.3 scf CH4/lb VS destroyed average result for the OH sludge is statistically different than the 

13.4 scf CH4/lb VS destroyed result for the IAWWTF primary sludge. 

It is noteworthy that only one combined set of results is presented for the OH sludge. Two sets of data 

were collected for this sludge at different loading rates in both the BMP tests and pilot digesters. The 

methane yield results were similar to each other and have been combined into one set of results for 

reporting. 

One observation that can be made from the methane yield results is that OH sludge produces more 

methane per pound of sludge, between 1.6 and 2.1 times more, than IAWWTF primary sludge. 

6.1.3 Scalability 

To validate the biogas generation from the pilot anaerobic digesters, two methods were used as previously 

mentioned, the continuous flow pilot digesters (PD) and batch biochemical methane potential (BMP) 

testing. The methane yield of the IAWWTF thickened sludge from both methods was compared against 

the IAWWTF full-scale digester methane yield to validate the pilot test results.  

58 



 

As shown in Figure 40, both the applied yield (scf methane/lb. VS fed) and the destructive yield (scf 

methane/lb VS destroyed) of the control pilot digester were statistically similar to those of the full-scale 

IAWWTF primary anaerobic digester. The destructive yield from the BMP studies is not included 

because it can be difficult to accurately measure. The applied yield of the BMP, pilot digester, and full-

scale digester were also statistically similar. This result indicated that the demonstration results should 

adequately reflect the actual performance at full scale.  

Figure 40. Scalability of Demonstration Results 

Error bars represent 95% confidence interval range  

3.3 5.0 4.6 

12.2 
14.8 

0 

5 

10 

15 

20 

25 

30 

CCS  
BMP 

CCS  
PD 

IAWWTF  
Full 

Yi
el

d 
(s

cf
/l

b)
  

Applied  Destructive  

59 



 

7 Discussion of Plant-Wide Impacts and Energy 
Balances 

Using the data collected during the demonstration project, a plant-wide mass balance was prepared  

and the predicted impacts of installing a full-scale OH system on the following processes calculated: 

• Primary treatment. 
• Aeration.  
• Digestion. 
• Grit and screening. 
• Sludge processing. 
• Return flows. 
• Chemical consumption. 
• Energy consumption. 

7.1 Mass Balance 

During the demonstration period of July 31 to September 12, 2014, the IAWWTF was undergoing a 

primary clarifier repair, an aeration upgrade, process tank cleanout, and the start-up of the solids waste 

facility. Some of these on-site activities may have influenced the primary clarifier effluent data, thus 

skewing the actual performance. For this reason, a mass balance using historical data from January 2013 

to September 2014 was developed for use as the baseline. Another mass balance was prepared for the 

expected “future” impact of the OH and two SCPs, replacing the existing primary clarifiers for average 

day flows and the gravity sludge thickener. 

As shown in the Process Schematic of the IAWWTF (Figure 41), the major unit processes consist of 

preliminary, primary, secondary, tertiary and solids handling.  

60 



 

Figure 41. IAWWTF Schematic  

Preliminary treatment consists of screening and pumping. Primary treatment consists of gravity 

clarification for suspended solids removal and primary sludge degritting. Secondary treatment consists of 

aeration and final clarification for removal of soluble organics with some degree of nitrification. Tertiary 

treatment includes high rate flocculated settling using the Actiflo® technology followed by disinfection 

with hypochlorite addition and dechlorination with sulfur dioxide gas addition prior to discharge into a 

deep region of Cayuga Lake. The solids handling systems include combined thickening of primary 

sludge, waste activated sludge (WAS), and the backwash from tertiary treatment. Thickened solids are 

then anaerobically digested and dewatered by a belt filter press (BFP). Sludge cake is currently disposed 

in a landfill. Thickener overflow, secondary digester decant, and BFP filtrate are returned to the influent 

to primary clarification. 

Cayuga 
Lake 

61 



 

Figure 42. Historical Mass Balance of Volatile Solids with Current Primary Treatment 

Influent VSS averaged 7,300 lb/day and primary effluent VSS was 6,100 lb/day, which are indicated by 
the red circles shown in the figure. This represents a total 16% VSS removal rate by the primary clarifier. 

As shown in Figure 42, for the historical data period, influent VSS averaged 7,300 lb/day and primary 

effluent VSS was 6,100 lb/day, which equates to a removal rate of only 16%. Part of the reason for such a 

low removal is the magnitude of the VS load from the return streams (18,800 lb/day). The thickener 

performed poorly during the demonstration due to diurnal thermal variations causing rising sludge in 

primary clarifiers and poor settling in the thickeners. The amount of methane generated in  

the biogas from anaerobic digestion of the plant residuals has been determined to be an average of  

57,100 scfd (standard cubic feet per day). 

The impact of installing organics harvesting at full-scale was determined using pilot test results and  

the calculated mass balance of the existing system as follows.  

62 



 

7.1.1 Future Mass Balance 

The incorporation of the OH and SCP into the IAWWTF produces a new process schematic, shown in 

Figure 43, for the following reasons: 

• The OH followed by activated sludge may remove an adequate amount of phosphorus that the 
operation of the Actiflo would be greatly reduced to achieve the plant’s target TP effluent level. 
Actiflo removes 0.86 MGD and approximately 470 lb/day of VSS that is returned to the head of 
the plant. 

• The OH reduces primary sludge pumping due to higher solids concentration. 
• The WAS is known to have a lower methane yield than primary and solid waste. To provide 

capacity in the primary digester for these two feedstock streams, the WAS may be diverted  
to the secondary digester. The SCP followed by a mechanical thickener would treat only OH 
primary sludge and grit, thus reducing flow to the existing gravity thickener. The existing 
gravity thickener would continue to thicken WAS and Actiflo backwash.  

Figure 43. Mass Balance of Volatile Solids with the OH and SCPs 

The documented performance of the pilot OH and SCP was applied to IAWWTF plant at an average daily 

flow of 6.4 MGD. The average percent removal rate and VSS concentration for the demonstration period 

were used. The projected side streams returned to the OH were incorporated into this mass balance. 

63 



 

As shown in Figure 43, for the demonstration period, the OH influent VSS was calculated to be  

10,400 lb/day with an OH effluent being 2,000 lb/day for a removal rate of 81% versus IAWWTF’s 

current performance of 16% removal. The OH removal rate of 81% versus 85% (pilot results) is due  

to the side streams not being accounted for in the influent VSS value of 10,400 lb/day. The WAS is 

directed to the BFP and is a lower volume, approximately one-third less VS entering the aeration tanks. 

The OH primary sludge is the only VS going to the SCP and then to the primary digester. The increase  

in methane production is due to greater VS destruction and a higher methane yield per pound of VS.  

Addition detail on the Historical and Future Mass Balances can be found in Appendix F. 

7.2  Primary Treatment  

IAWWTF has two rectangular primary clarifiers. Each clarifier is 80-ft wide by 105-ft long by 13.5-ft 

side water depth. Each clarifier has four flight and chain sludge removal mechanisms that move sludge to 

the inlet end of the clarifier. Two cross conveyors in each clarifier then move the collected sludge and grit 

to a hopper where it is pumped to grit cyclones and then to a gravity sludge thickener. 

As previously noted, there was an internal process upset and several plant upgrades that affected the 

primary clarifier effluent values during the demonstration period. Sample data during the demonstration 

period shows multiple days of higher primary effluent values than influent for all measured parameters 

due to the side streams returned to the head of the primary clarifiers. 

Ferrous chloride is added to the existing primary clarifiers to reduce odors. Odors have not been an issue 

with the OH because the organics remain below the surface of the liquid; are pumped to the SCP, which is 

enclosed and operates under pressure; and then are discharged to a zero access gravity belt thickener, also 

enclosed and under a low negative pressure. This process allows odors to be contained and economically 

treated as the volume of air to be treated is small. The location of the proposed upgrade is near a public 

market so the tanks may be covered.  

Ferric chloride (FeCl3) and a polymer were added to the influent of the pilot OH and will be added to  

the full- scale unit to increase the capture rates of TP, TSS, and BOD. The addition of FeCl3 to the OH is 

expected to allow the reduction in the operation of the Actiflo while still meeting the discharge limit.  

This reduces the sludge return and chemical use by the Actiflo unit. 

64 



 

The impacts of reduced BOD going to the existing aeration tanks reduces the number of tanks required to 

be operational, reduces the aeration energy required to convert BOD to CO2 and biomass, thus reducing 

CO2 emissions and biomass from the activated sludge process. This process also reduces the return 

activated sludge (RAS) pumped to the head of the aeration tanks. These aspects will be discussed in more 

detail in Section 7.  

Table 9 shows that the sludge removal rate of the OH was 227 GPD per 13,200 GPD of influent, or  

1.7% of the influent flow. The existing IAWWTF has a primary wasting rate of 0.43 MGD per 6.4 MGD 

of influent flow to the primary clarifiers or 6.7%. The high sludge withdrawal volume for IAWWTF is 

because the primary clarifiers also serve to remove grit. There is also the return of 2.34 MGD from the 

thickener, 0.018 MGD from the belt press, and 0.04 MGD from the secondary digester to the head of the 

existing primary clarifiers. With the installation of the OH, the sludge volume and liquids recirculated 

within the plant are projected to be reduced by up to 4 MGD, resulting in further energy savings. 

The IAWWTF performs its grit removal on the primary sludge captured in its primary clarifiers. This 

diluted degritted primary sludge is then directed to the existing thickener and a significant portion  

returns to the head of the primary clarifier via the thickener overflow. Incorporation of the OH and SCP 

eliminates the recycled flow associated with grit washing to the head of the primary clarifier as this grit  

is removed and dewatered in the solids cake from the SCP.  

The reduction of TP and BOD in the OH can be controlled between 50 to 70+ % removal by adjustments 

in the operating depth in the OH and the chemical dosing rate, thus allowing the operator greater 

flexibility.  

The OH removes 25% of the TKN and 67% of the BOD, affecting the bacterial population ratio between 

heterotrophs and nitrifiers.  

The most important aspect of this demonstration is the significant removal difference of VSS between the 

existing primary clarifiers (11%) and the OH (85%). The BMP and pilot digesters both confirmed higher 

methane yield from the primary VS than the VS from the WAS. This yield would be a major contributor 

to the shift from energy consumption to energy generation.  

65 



 

Table 9. Comparison of the Existing IAWWTF Primary Clarifiers and the OH 

 
Parameter IAWWTF Historical IAWWTF Democ 

 
OH Demoa,d 

 
Influent Flow  6.4 MGD 6.14 MGD 13,200 GPD 
SOR (GPD/sq. ft.) 380 760 274 
Primary Sludge 
Withdrawal Vol. 

0.43 MGD NRVb 227 GPD 

Primary Sludge Pumping / Influent Flow 6.7 %  1.7 % 

Primary Sludge TSS (mg/L) 8,132 NRVb 10,813 
Primary Sludge VS% 56 % (4,554 mg/L) NRVb 83% (8,975 mg/L) 

Influent BOD (mg/L) 151 171 171 
Primary Effluent BOD (mg/L) 107 180 55 

Removal Rate 29% -2% 67% 

Influent TSS (mg/L) 152 237 237 
Primary Effluent TSS (mg/L) 112 253 36 

Removal Rate 26% -1% 84% 

Influent VSS (%TSS) 90% (137 mg/L) 195 195 
Primary Effluent VSS (%TSS) 86% (96 mg/L) 214 27 

Removal Rate 30% -20% 85% 

Influent TP (mg/l) 3.7 3.6 3.6 
Primary Effluent TP (mg/L) NRVb 3.1 0.9 

Removal Rate  15% 72% 

Influent TKN (mg/L) 28 29 28 
Primary Effluent TKN (mg/L) NRVb 34 21 

Removal Rate  -16% 26% 

Influent COD (mg/L) NRVb 361 361 
Primary Effluent COD (mg/L) NRVb 337 127 

Removal Rate  9% 62% 

Influent SBOD (mg/L) NRVb 35 35 
Primary Effluent SBOD (mg/L) NRVb 40 26 

Removal Rate  1% 25% 
a  The OH influent flow was restricted to the amount of sludge that could be captured over a 24-hour period. Pilot limit 

is 1,000 GPD/ Sq. Ft. Full-scale plants are expected to have a higher surface overflow rate (SOR) . Also, full-scale 
removal performance is expected to be similar or better as the effluent will be a minimum of 5 ft away from the 
sludge blanket, versus 1.8 f. in the pilot. 

b  No Recorded Values (NRV) by IAWWTF 
c  Primary clarifier samples collected during the 80:0.25 OH demonstration period 
d  OH influent concentration, effluent concentration and removal rates used were that of the optimized dose of  

80:0.25 (FeCl3: polymer doses in mg/L) 

66 



 

7.3  Aeration 

7.3.1 Plant-Wide Impacts 

A primary focus of the project at the IAWWTF was demonstrating that the majority of wastewater 

organics could be removed by the OH technology at the primary treatment stage and that removal of 

organics at this stage should lead to reduced energy consumption in the aeration system. IAWWTF 

utilizes an activated sludge process to convert BOD to biomass and CO2. Many studies have documented 

that aeration energy to support the suspended biomass is the largest energy consumer in the wastewater 

treatment process. 

The existing secondary treatment process consists of four aeration tanks, each 41-ft wide by 100-ft long 

with a side water depth of 16.4 ft providing a volume of approximately 0.5 million gallons each. Three 

aeration tanks, each having new fine bubble diffusers, were in operation during the demonstration period. 

Table 10 describes operating parameters used by IAWWTF to convert the BOD5 received in the primary 

clarifier effluent to CO2 and biomass.  

To keep the secondary clarifiers performance similar in the comparison of the OH to the existing  

primary clarifiers, the number of aeration tanks in operation were reduced while maintaining the F:M 

(food-to-microorganism) ratio within the acceptable range.  

Table 10. Impact of BOD Reduction on Biological Activities in Aeration Tanks Using Historical 
IAWWTF Data in Table 9 Criteria 

Primary 
Clarifier 

Inf 
Flow 
MGD 

BOD5 
Inf 

(mg/L) 

BOD5 
Primary 

Eff 
(mg/L) 

BOD5 
Reduction 

Lbs./Day 
BOD5 

Aeration 
Tanks in 

Operation 

F:M 
ratio 

MLSS 
(mg/L) 

MLSS 
lb/day 

Existing 6.4 151 107 29% 5,711 3 0.30 1,513 19,000 
OH 6.4 151 50 67% 2,669 2 0.21 1,515 12,700 

To maintain the MLSS (mixed liquor suspended solids) concentration, the number of tanks in operation 

was reduced from three to two. The F:M ratio was reduced from 0.3 to 0.21. The recommended design 

values for this type of activated sludge process are an F:M ratio from 0.2 to 0.5 and the MLSS from  

1,000 to 3,000 mg/L. In the previous comparison, the F:M ratio and MLSS are within acceptable design 

parameters. 

67 



 

The hydraulic retention time (HRT) with existing and projected side streams included, remains about the 

same with the existing, or three tanks operating, being 2.6 hr (1.5 million gallons/13.7 MGD); and the  

OH 2.3 hr (1.0 million gallons/10.4 MGD) with two tanks in operation. The HRT is not expected to be an 

issue as the solids entering the aeration tanks from the OH will be less than 50 micrometers in size.  

These small organic solids provide greater surface area and thus increase the biodegradation rate. High 

wet weather flows exceeding the OH capacity would be diverted to the existing primary clarifiers for 

retention or processing and delivered to the secondary aeration process.  

The ability to remove enough BOD to take an aeration tank (or tanks) offline provides greater energy 

reduction by turning off a blower, versus turning down the speed. The type of aeration blower used at the 

facility can place limits on the minimum turndown (reduced RPMs). Reducing a blower’s speed may also 

move the blower’s performance away from its optimum operating efficiency.  

The ability to reduce the number of aeration tanks provides IAWWTF with operational flexibility. In  

the case of IAWWTF, it would lessen future need for a capital upgrade to repair the aged aeration tanks 

which have exceeded their expected life and are in need of repair. The need to repair only two or three of 

the tanks provides reduced capital costs and improves the construction sequence by being able to repair 

tanks while remaining in operation. 

7.3.2 Energy Impact 

The total average energy consumption of the IAWWTF is approximately 9,100 kWh/day. According to 

submetering results from a previous NYSERDA study5, aeration accounted for 48% of the plant’s total 

energy consumption. Of the aeration energy consumption, 72% or 3,100 kWh/day is for the removal of 

BOD with the remainder of the energy consumption going to nitrification.  

A metric of 0.55 kWh/lb BOD removed was established to calculate the aeration energy consumption 

values. The 0.55 kwh/lb BOD removed in secondary treatment comes from a number of sources, realizing 

that the plant’s energy utilization has changed little over the past decade. In 2013-2014, new diffusers 

were installed, but automated DO control and new blowers were not installed/utilized until the   

5  Malcolm Pernie, 2005, “Municipal Wastewater Treatment Plant Energy Evaluation for Ithaca Area Wastewater 
Treatment Facility, NYSERDA 

68 

                                                           



 

NYSERDA demonstration was near its end. The energy metric was calculated from a 2005 NYSERDA 
[...]
shown in Figure 45. With the greater proportion of primary sludge, the increased methane production is 

predicted to be 100,000 scfd, a 75% increase. 

The projected IAWWTF upgrade using the OH and SCP will not send primary sludge to the existing 

gravity thickener. Figure 45 is for comparative purposes for only if the OH were installed and the  

gravity thickener remained. 

Figure 45. Sludge Processing with OH and Current Thickener 

74 



 

The OH sludge is expected to have a higher TS concentration as primary sludge typically thickens to a 

higher solids concentration because it is free water versus the higher internal liquid content of WAS.  

The higher sludge concentration would increase the detention time in the digester and facilitate higher  

VS destruction rates.  

The proposed upgrade of the IAWWTF consists of installing the OH and SCP technologies. The sludge 

processing operation (cleaning, particle size classification, and thickening) of the facility would result in 

an increased HRT in primary digester. In addition, the recirculation of 9,100 lb/day of VS to the head  

of the plant would be reduced to a projected 1,800 lb/day. The plants 3,200 lb/day of VS in the WAS 

would no longer be blended with the primary sludge. The WAS may instead be sent to the BFP feed. The 

primary digester would only receive OH sludge processed by the SCP lowering the lb/day of VS and flow 

returned to the head of the plant (Figure 46). 

Figure 46. Sludge Processing with OH and SCP 

Using the 24-hour composite sample data of the influent and OH effluent, a mass balance was performed 

to determine how much BOD and primary sludge will be captured in ClearCove OH and how much BOD 

will go forward to, in turn, end up as secondary sludge. Table 13 provides the calculations. 

75 



 

Table 13. Calculated Volatile Solids Processing Impact 

Parameter Existinga OH with SCPb 

Primary sludge generation (lb/day) 20,100 11,100 

WAS + Actiflo backwash generation (lb/day) 10,000 3,200 

Total Sludge Production (Dry lb/day) 30,100 14,300 

a  Is based on IAWWTF historical data including existing recirculation rates 
b  Is based on OH Demonstration period with projected recirculation rates 

 

Frequently asked questions from the Project Advisory Committee: 

• How will the sludge processing of the IAWWTF be affected by a ClearCove installation? 
A similar amount of thickened sludge is expected to be sent to primary anaerobic digestion. 
Because this thickened sludge contains a higher proportion of primary solids, greater VS 
destruction is expected during anaerobic digestion. The pilot results showed an increase in VS 
destroyed from 41% with the thickened sludge, to 51% with the enhanced primary sludge. A 
higher VS destruction means fewer solids in the digestate going to dewatering and a lower 
loading rate to (or shorter operating time of) the belt filter press (BFP). Chemical precipitants 
from the dosage of ferric chloride at the front of the plant have not been researched but would 
be of merit for future studies. The total iron addition will be similar or less than the current 
dosage, so the amount of inorganic solids generated is expected to be similar or less than the 
facility sees now.  

• Will the SCP increase the amount of trash sent to the landfill? 
The IAWWTF has a 1.5-inch mechanical bar rack that discharges into a dumpster, grit is 
discharged into another dumpster, and the biological solids are dewatered on a belt press.  
These solids are all currently disposed of at a landfill. The OH captures all solids greater than 
50-micrometers and directs those solids to the SCP for processing. Two separate streams come 
from the SCP: one is a solids cake that is comprised mostly of hair, fibers, plastic and other 
trash; and the other stream is a conditioned sludge which is free of trash. The solids content of 
the SCP sludge cake is expected to be in the 30-40% solids range, thus having less volume than 
the non-compacted screenings currently captured by the mechanical bar rack. This solids cake 
from the SCP would be directed to the landfill because it has little to no value when fed to the 
anaerobic digester. The conditioned sludge exiting the SCP thickener will be directed into the 
anaerobic digester for volatile destruction and then to the belt press for dewatering of the 
remaining solids. This digested and dewatered post-digestion sludge would also be directed  
to the landfill just as the IAWWTF currently does. As stated earlier, the volatile destruction is 
expected to increase from 41% to 51%, or 20% greater conversion. For these reasons, the sludge 
being moved to the landfill is expected to decrease. 

76 



 

• How will the ClearCove OH impact the Actiflo unit? 
The IAWWTF currently has an average of 2.6mg/L total phosphorus in its primary effluent. 
With OH, it is predicted that the primary effluent TP concentration will be 0.9 mg/L, a 72% 
reduction. An estimate for the TP concentration in the secondary effluent going to the Actiflo 
has not been made. For tertiary treatment performed by the Actiflo system, a lower TP 
concentration means less addition of chemical and less sludge. Currently, this low gas value 
sludge is being returned to the thickener and then primary digester. The reduction of this sludge 
will reduce the recirculation of solid laden liquid through the plant. Therefore, OH is expected 
to reduce the chemical dose required for satisfactory Actiflo operation.  

7.7 Return Flows 

The internal recirculation of solid laden liquids within the IAWWTF will be reduced by a projected  

4.0 MGD in these following areas: 

• The WAS pumping will be reduced as the amount of biomass required to treat the lower 
influent BOD as the pounds of biomass drops from a projected 19,000 to 12,700 lb/day.  

• The existing primary clarifiers continually pump the captured grit and sludge to the grit 
cyclones at a rate of 0.43 MGD. The OH/SCP has a projected sludge removal rate of 0.11  
MGD due to higher concentrations and no grit washing for a reduction of 0.32 MGD. 

• The 0.72 MGD of primary effluent pumped to wash grit will be significantly reduced by  
the use of the SCP. 

• The 0.86 MGD Actiflo sludge return is expected to be reduced as the OH and biological activity 
are projected to adequately reduce the TP to allow for the Actiflo operation to be reduced. 

Anaerobic digestion breaks down solids and converts the carbon in the solids to methane and carbon 

dioxide. Nitrogen and phosphorus contained in the digested solids are typically released in a soluble  

form and end up in the filtrate/centrate from dewatering, which is returned to the head of the WWTF. 

During the demonstration, the soluble components of the feed sludge and pilot digester contents (which 

would be the same composition as the filtrate/centrate from dewatering) were analyzed for COD, 

ammonia-N and ortho-phosphate to predict the impact of digestion releases on the quality of the return 

flow from dewatering. The average total COD concentrations for all digested sludge showed a drop after 

digestion, as shown in Figure 47. 

77 



 

Figure 47. COD Concentrations in Pilot Digester Feed and Digestate 

There does not appear to be a difference in COD removal between all the pilot digesters, so the impact  

of the return from OH digested sludge is expected to be minimal. 

The fate of ammonia in the digesters is different. Figure 48 shows the ammonia concentrations in the feed 

and digester contents, which has the same soluble composition as the filtrate from dewatering. Ammonia 

is only in the soluble portion of these samples. 

78 



 

Figure 48. Ammonia Concentrations in Pilot Digester Feed and Digestate 

The digestion of all three sludges released ammonia, as one would expect, and the higher loaded digester 

(OH 2X) showed a similar release as the lower loaded units. The amount of ammonia in the feed was 

lower in the IAWWTF and OH primary sludge than the IAWWTF thickened sludge. The ammonia in  

the digester effluents was similar for all pilot digesters. The predicted impact of ammonia release during 

digestion was no different from current concentrations historically released by IAWWTF digester 

overflow. Even though the OH sludge had higher destruction rates, the ammonia release was statistically 

similar to the release from digestion of thickened sludge. 

The fate of phosphorus in the digesters was different than expected. Figure 49 shows the orthophosphate 

phosphorus concentrations in the digester feeds and effluent.  

79 



 

Figure 49. Orthophosphate Concentrations in Pilot Digester Feed and Digestate 

The data indicate a reduction in soluble phosphorus (ortho-P) across each digester. With VS destruction  

in the digesters, one would expect higher ortho-P concentrations in the digester effluent than in the feed. 

This observed decrease may be due to high feed concentrations. One explanation for higher ortho-P 

concentrations in the pilot feeds could be that the sludge collection method and the detention time in  

the pilot feed tank facilitated some hydrolysis of solids and release of phosphorus prior to digestion. 

In Figure 49, the thickened sludge (ITS) digester effluent had an average ortho-P concentration of  

2.0 mg/L, which was lower than the 3.5 to 5.7 mg/L concentrations from the digester effluents of the 

primary sludge (IPS and OH). However, the concentrations were statistically similar with 95% confidence 

as noted by the overlapping ranges in the error bars in Figure 49. An estimate of the impact from return  

of filtrate/centrate after dewatering the sludge is: 

• ITS digested sludge filtrate ortho-P is 0.3 lb/day (based on 18,000 GPD and 2 mg/L). 
• IPS digested sludge filtrate ortho-P is 0.8 lb/day (based on 18,000 GPD and 5.6 mg/L). 
• OH digested sludge filtrate ortho-P is 0.9 lb/day (based on 18,000 GPD and 5.7 mg/L). 

80 



 

The IAWWTF influent ortho-P load is approximately 100 lb/day. The small amount that recycles in the 

return from sludge dewatering either currently or in the future with OH is a nonsignificant increase and 

will have a very minor impact to the IAWWTF.  

7.8  Chemical Usage 

The IAWWTF currently injects ferrous chloride in the primary clarifier influent for odor control and 

ferric chloride is used in tertiary treatment for phosphorus removal. The ClearCove technology also  

uses chemicals to coagulate and flocculate solids so as to accelerate and enhance settling. The chemicals 

are dosed into the wastewater as they enter the OH tank. The ClearCove process has a full Supervisory 

Control and Data Acquisition (SCADA) system to continuously track chemical usage and dose. Chemical 

use under the plants existing operations and full-scale implementation of the ClearCove OH process are 

compared as follows.  

Frequently asked questions from the Project Advisory Committee: 

• Would the ClearCove OH system increase or decrease the chemical costs at the 
IAWWTF? 
The IAWWTF currently doses 50-100 GPD on average of ferrous chloride at the headworks of 
its plant for odor control, and 400-500 GPD of ferric chloride (FeCl3) on average in the Actiflo 
at the end of the treatment process for phosphorus polishing. The FeCl3 dosing in the Actiflo 
process can reach up to 700 GPD at peak dosing. At the IAWWTF, average dosing rate spent is 
approximately $164,250/year on FeCl3 alone. At the IAWWTF, with the average daily flow of 
6.4 MGD, and the dosing of 80 mg/L of FeCl3 and 0.25 mg/L of anionic polymer, the OH will 
use 400 GPD of FeCl3 and 1.35 GPD of polymer for an estimated annual chemical cost of 
$141,000. Due to the OH being at the headworks of the facility, this may negate the need for the 
ferrous chloride addition that currently takes place, however, this could not be validated through 
this pilot demonstration. At OH dosing of 50 mg/L FeCl3 and 1.0 mg/L anionic polymer, the 
OH uses 230 GPD of FeCl3 and 5.4 GPD of polymer with an estimated annual chemical cost of 
$108,000. The same potential benefit of eliminating the headworks addition of ferrous chloride 
could be realized at this dosing rate as well. If the OH was installed at full scale, the chemical 
dosage that was being consumed in the Actiflo process at the back end of the plant would be 
shifted to the front of the plant.   

81 



 

• How does the ClearCove Organics Harvester (OH) technology compare to Chemically 
Enhanced Primary Treatment (CEPT)? 
Chemically Enhanced Primary Treatment (CEPT) involves the addition of chemicals in the 
form of coagulants and polymers to conventional primary clarification to promote settling  
of solids. CEPT has grown to include ballasted flocculation and contact clarification products. 
CEPT can be as simple as dosing chemicals in a traditional primary process to more 
sophisticated primary complimentary applications. CEPT technologies can be implemented  
at various points in the organics removal process and flow rates of 3000-6,000 Gals / Sq. Ft. 
surface overflow rate (SOR) to treat diluted sewage within the same primary clarifier footprint 
is not unusual. Typical clarifiers are 1,000 to 1,500 Gals / Sq. Ft. surface overflow rate. 
The Organics Harvester (OH) as delivered by ClearCove is a flexible, scalable, multiple 
operation, integrated technology focused on energy impact by highest value organics 
harvesting, sludge cleaning, sludge thickening with enhancement for anaerobic digestion and 
full headwork’s replacement. OH provides dedicated removal of grit, hair, fiber, floatables, 
FOG and inorganics. OH has the ability to integrate chemically enhanced primary treatment  
as part of the solution or not. OH provides flow equalization and 50 micron fine screen filtration 
for optimized secondary performance. Through sludge cleaning and enhancement, can provide 
trash removal and solids classification with thickening for maximum anaerobic digestion “fuel” 
or bio methane potential. The system allows for fully automated primary operation.  
The OH is an integration of many headworks and plant processes, designed to optimize energy 
production, energy reduction and enable resource recovery for maximized economic impact on 
the plant. 

There are number of important distinctions that differentiate this OH from CEPT: 

• Flow Range – OH can be designed for peak flow rates operating for the purpose of 
organic capture and carbon diversion during peak, average, and dry flow periods.  
That said, the OH can be sized specifically for focused organics capture at average  
or dry flow rates while using the existing primaries to handle high flow diversion. The 
primary purpose of OH is to reduce organic loading on the secondary process, which 
corresponds to reduced aeration requirements in the secondary process and increased 
capture of organics with high biomethane potential that can be directly routed to the 
anaerobic digesters. 

• Chemical Dosing – OH can be operated as “physical” only or with chemical dosing 
targeted for maximum organic solids and nutrient harvesting for energy production and 
energy reduction benefits, tailored to the specific plant needs and requirements. With 
built in automation and sensing technology, the system can be programmed to 
automatically adjust based on diurnal flow patterns entering the plant, thus allowing  
for adjustments in minutes to the dosing rate and mix.  

82 



 

• Flow Equalization – A built in feature for the OH is flow equalization. Use of a 
minimum of two tanks and pumping into the system at maximum pumping rate to  
allow for complete stoppage of flow in one tank(s) for maximum solids settling time,  
as the other tanks(s) decant at a controlled rate, consistent rate to the secondary, allow 
for the secondary to receive a consistent load of organics for optimized biological 
processing and protecting downstream processes from high flows. The settling time is 
controlled through automation and sensing technology, thus allowing the system to 
automatically adjust settling time, any time, based on incoming flow patterns. 

• BOD Removal – OH pilot results indicate 65+%. Expected removal range 50-80% 
average, dependent on mechanical versus chemical operation and wet vs. dry weather 
flows (7/24/365). 

• Grit Removal – OH has an integrated specific grit removal chambers to allow for 
in-vessel classification of solids and removal of 100% of the grit and the classification 
of solids, both organic and inorganic. The Sludge Classifying Press, through two types 
of operations, removes all trash and inorganics and cleans and thickens the “sludge” 
going forward to the anaerobic digestion process. 

• FOG and Floatables – OH uses a physical process to raise the water depth to a FOG 
and floatable removal trough that moves the inorganics to trash and FOG to digestion. 
The frequency is programmed into the automation and controls programming. 

• Microscreening – OH: All effluent coming from the enhanced primary treatment is 
decanted through a non-fouling 50 micrometers set of screens, sized based on flow. 
This prevents any solid larger than 50 micrometers to flow into the secondary. In 
addition, 100% of the hair and fiber is removed, thus sending none to the secondary 
process.  

• Ballasting – No ballasting is needed for the OH to enhance contact clarification and 
organic solids removal. 

• Chemical Mixing – All mixing is performed via fluid dynamics within the OH tanks 
with no mechanical mixers.  

• Automation and Controls – OH is flow based with five modes of operation, sludge 
pump controls, automatic operation and maintenance tracking and scheduling, report 
generation, historian, operator assistance package, COD sensors or programming, and 
SCP controls. The SCADA-based automation and controls is designed with triple 
redundancy to manage the entire plant impact on energy and biological demand.   

83 



 

7.9 Energy Considerations 

It is expected that the plant energy balance would shift as a result of a full-scale ClearCove OH and  

SCP installation. Using information developed in the previous sections, the energy balance based on  

a full-scale installation was calculated and compared to the baseline energy balance. In calculating the 

new energy balance the following assumptions were made: the BOD loading to the secondary treatment 

process would decrease, WAS production would decrease, biogas generation would increase, internal 

recirculation pumping would decrease, and less sludge would require transportation for disposal.  

These implications are plant wide. 

7.9.1 Energy Savings 

The IAWWTF currently consumes 9,400 kWh/day or 3.3 GWh/year. Aeration accounts for 

approximately 48% of this energy consumption with 72% of the aeration energy consumed for the 

removal of BOD5 or 3,275 kWh/day. If the OH was installed at full scale, it is anticipated that aeration 

energy consumption would be reduced to 1,500 kWh/day, which would reduce total plant energy 

consumption by 22% to approximately 7,385 kWh/day or 2.7 GWh/year. This energy reduction would 

save the facility approximately $56,000/year. The 2005 submetering report performed by NYSERDA  

that was used for many of the energy data in this report had deemed that WAS pumping was too small  

to measure. Thus, this information was not included in the energy savings calculation. A post-OH 

installation energy audit would be beneficial to understand the true energy saving impact of the 

technology. 

7.9.2 Energy Production  

Energy production calculations were performed to forecast the potential energy generation for the 

following scenarios previously described in this report: 

• Current IAWWTF from Plant Residuals – The current conventional IAWWTF process.  
• OH w/ IAWWTF Current Thickener – The OH installed with the IAWWTF’s current thickener 

still in place.  
• OH w/ SCP – The OH installed as well as the SCP in place of the IAWWTF gravity thickener. 